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~\1odel XP-lCC1 7&~t ?:::csul:s 
DGcemher l 4, 1962 

nl t;HDU,MNCt AND FUNCTION TE:ST 

I 
uring the week: of October 14 thru 2D, 19 62, an enduranca and function test 
<.H> run on one Model XF-100, Caliber . 221 fireball. This test wa» conducted 
y personnel of th~ R&D Test Unit. All f1r1nq wa i conducted indoors from 

miechani al f;hooting d<ivica.s. 
I l 
I I 

The ammu~i*cm used in the t~st was loaded at Bridgeport earlier in "the year 
for Ilion Rf.:$ tEisilng:. The .loading spec1f1cat1ons we1e 15.8 gralnii af 4227 
powder w i'~h F-SO :;ira!in Remington bullet. 

\ 

The test 9~ was as1>embled completely w1th production parts and no a!ternUons 
of any kin~ ere made on any of the components. The gun was a&sembled and 
adjusted bk R&D p~m;pn e · /7 

// 
No clean1nq of any kind w~s,.,.6 "ducted throughout the test. 

~/ ' 

Prior to commencing the te~\ t e gun was re·..rie'wed by ~he author and merr.bers 
of tha R&D Teiit Unit. u(:cti6.n nd operation of the qun ·Ne.re explained at 
that tlme, ,, od a pre-fir heck~ conductad on the <Veapon. 

At frequent intervals dltr~ng the tes .. a ,.e;~ ll - S-round qroups wer~ i',ired 
at 100 yard~ in an experimental accur 1f devi~e~ it was the purpose of £his 
t..:irgeting to dete;-mine <:he effect of w a en the~ccu.racy of the ·!Jun. 

Data from th2se and other checks: are indi~ n the attcched test for;r •• 
Results of the tet>t have been interr,ir~ by th1 1ut_ r as follows: 

l. No major change in heads:Jac~/ 
2. Trigger pull increased slightly during teit Proba'.::Jly caused by 

foreign matter in fire control. 

3. 

4. 

s. 
5. 

8. 

Feed in-; OK ~-:i;:h g 1.m hor!zont:::il. 
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b. 2.143 lbs. 

c. 3 lbs, 

d. l. 75 !bs. 

e. 2 
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ACCURACY TEST 

This 
1
tJst consisted of fl.ring from the XP-100 accuracy device tv.<o 5-shot groups 

at lk !~dsS fr~m each of 38 production guns. All ammunition.used J..n t~e test 
was e • 0 ·~a ads. Groups were measured 1nsiae to lns1ae, 
extreme spread. 

Data and test re uhs ara as follows: 

Gun Serial bl 
1015 
1018 
1019 
1024 
1025 
1028 
1029 
1034 
1043 
1044 
1050 
lOSl 
1052 
1054. 
1065 
1074 
1082 
1086 . 
).089 
1091 
1101 
1115 
1119 
1122 
1125 
1126 
1132 
1134 
1136 
1139 
1140 
1153 
1155 
ll57 
1152 
1165 
!171 
1176 

Group §lze (in.) 

1.25 - LO 
3.0 p•O 
z.v·-4.o 
2.~ /LO 

I v'. sl - i. o 
l!L& - .75 

J{~~-~:~. ;.s - ·?S 
.... 0 ~;:) 

3. s -~ o{(_:::" 
1.0-l.5( \\ 
2.0-1.8 d 
LS -2.0~ 
3.5 - 3.0 ~ \ 
2.0 - l.25 \ 

i:~ = i:f\~) \ 
1. 0 - • 7~, -....__.. 
215 - 3.0 
1.0 - .75 
2.0 - 1.0 
1.0 - 2.5 
1.25-1.7 
1.5 - LO 
1.5 -4 .. 0 
2.S - 3.0 
3,0 - LS. 
2.0 - 1.S 
3.0 .. 3.0 
!~O - 1~3 
2. 7 - 1.0 
1. 5 - 1.0 
2.0 - LS 
1.8 - 1. 0 
1.5 - L25 
1 ., .o - l.Q 
1.5 - 1. 3 

Avo. Group Size. 

1.13 
2.0 
2.25 
1.9 
LZS 

.88 
.3. 25 
2.25 
L 13 
1. 75 
3.25 
1. 25 
l.9 
1. 75 
3.25 
l. 63 
1. 1 
LS 
.as 

2,75 
.88 

l. 5 
2.2_~--~ 
i ..<a ,\ \ 
-~\1 
f

75 l.....) 

2 75 
2r2S 
1 ~7s n 
.• 'Q / l 

~-:ib 
l. 25 
L7S 
l.4 
1 . 38 
1.4 u 
1.14 
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Total 'g ns tested 

ACCURACY TEST 

Avera ~ize 

Pe.rcentage 

Jr~ 
No. of Gu.ns wlthll et 3" Group 

No • o [ Guns w !thl Terag .. e. o.l.ver 3" Group 
Pe<centage b 

1 01 
/// 

l /// 
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rest No. ;;i 

Sheet 2 

38 

1.802 

3 
7 .9% 

3 
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Test No. 4 

Erfr:Ct OF STOCK lNTERGHANBEABILln' 
ON 

ACCURACY and POINT OF IMPACT 

I,~-~ 
Several gunj jere fired by W. E . Leek and H. L. Chambers to 

determine tht f ffect o~ lntecchanglng otocks on accurncy and 

point of imp c • 

] I ,-7 
~----' i / / 

All shooting in this test w 1 ~}~ff hand, out of doors . 

/ \ 

Guns were flred by both s o '~\th common stocks to 

determine shootabHlty an olnt o\ fqlpact. Stocks were 
u 

then interchanged and ;he guns were rer~~change in 

grouping or point of impact was noted. ~ 
...........__-......... 

!t should be brought out at this point tkJb~n 
are targeted without stocks. and the eff~'::~-11~k. 
interchangeability on accuracy and point of impact b 

extremely cr.1t1ca1. 
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FIRING PIN INDENT 

Test No. 5 

utpose of this test was to determine d-.e amount cf firin9 pin indent attatne<i 
duction Quns. Indents were checked with standard copper crushers 

~--1-rrra~crusher holder. A tot;a1 of 35 guns were tested, each gun being 
m s_._,.=::J 

I 
i 

The followinQ da al Indicate the average of the five readincs for ~ach gun. 
In no case was t ere er varyatlon in cn..1.sher Indents 9reater than .001 in. 
for one gun. ,,----' 

I I Avg. of S j 
Gun Serial Nol. In~ent:s I _Gun Serial No. 

I ',£'~ '7 1065 
1028 
1138 
1074 
1038 
1155 
1018 
1057 
1129 
1086 
1183 
1141 
1090 
1050 
1175 
:019 
1162 
1056 

.01. 6 \ :~.iw3 \, 
,01 0 

.01 " 1 

.0170 
,0180 
.0190 ! .0213 

' .0206 j .0180 
.0176 
.0200 
.0183 
.0186 

I, 

T0tal Guns Checked 

Max. Avg. Indent for 1 Gun 

1\vg. Indent for 3 6 Guns 

!vEn. Avg. Indent for l Gun 

HLC;T 

1173 
1026 
1044 
1167 
ll SI 
11 H 

1071 
1174 

36 

.0167 

.0166 

Avg. of 5 
Indents 

.0180 

.0193 
,0166 
. 0186 
.0190 
.0173 
.0176 
.0176 
.0206 
.0186 
.0185 
.0200 
.0190 
.0196 
.0203 
.0200 
.0176 
.0180 
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Test ?..esu~ts 
1962 

PACK.A.GING RUST TE!2,L 

The ip~rpose of this test was to determine whather or oot the proposed plastic 
zip!-lel1 case for the XP-100 would induce or retard rusr.in:;i, 

I ___ _, 

Sectlons of scr~p 
1
harrels t}om the XP-100 were prepared for various treatments 

includinQ color and no color, Steelr;rard, and al<;o proprietary material called 
fdg, for the coa111Q. These were sealed 1n a plastic zipper cas& and then 
the proposed pa e"fboatd uter wrap before beinq placed in the Research 
weatherometer. e equipment wc;s cycled to provide some 903 humidity and 
also heated to r scribed. temperatur~s. For cont.ml, a duplicate Qroup of the 
same experimantoLborrel sections weruticked in our reQular ;:;aperboard gun 

I l Q / / 
box, sealed and .::11bmitted toltle sa~,1est. 
The packages ;vera or.;ened af" e '::,,:(/:vs in the weatherorneter c.nd conduslons 
v;ere stgn1f1cantly favorabb ~f:f,~;:._d\ ~he plastic zipp~r casa. P.:srts, which 
included one pov.,-der metal co !f6n'ffn\, ·were very wall preservad when colornd 
to provide at least normal tre t .ent\ "{hose 1r, the standard peperboard carton 
·.vern considerably more ;:usle . Th'a, ~ig" was ob~erved to be better then 
e.ny other coating usad. the inples \dhi;:(F' · · ~eated with another 
pr0prletary oil mMketed '.:ly Sto~~e!" seemed ,~ ]\t He, 1f any, protection. 

( \j 
These results relieve any immediate conce~~wever, arrangements are 
btin9 made to s Lore one of the XP-100 Pistols--4.n -a-ce_se for lone; time 

ox;>0sur• under naturnl conditions. \1~ -, 

HLC:l' 
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of the test are <is fo~l~w.;:J 

Max. Llcl Time 

Test No. 7 

LOCK TIME 

A series of thirty readlni;.Js was made. Results 

3. 56 milliseconds 

AvQ. Lob~ rJJ1ngr/7 

~:< 
3.505 

Min. Lock Tlme :L4S 

/\\ 
ft.n lnvest!qatlon Is beinq cam don a~presant time to determine an 

economical way to decrease lo time w O~U)>(~~sq the Hclno 

system. "-~ 

\ yn 
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12" 1\•list vs_, 14" 'l'Wtst 

On ml · tion of the Ammun1t1on Research Department at Bridge1Jort, the 
bore b._1st of ttle XP-100 was changed from 1 turn in 14 inches to l tum in 
12 lnches. The JUJpQse of ~his change was to provide proper stabil.1ty for 
a faster, lighter tvi)l'ht bullet. Until now, all XP-100 barrels have been made. 
1Nith the 14 inch tv.~!._. Recently, however, a limited number of barrels wlt..h 
12 inch twist havle been made, and it >Vo$ the purpose of this test to compare 
group sizes fired if the two barrel types with various bullet weights. 

Test data and resu~at~wi;trlow: 

1. Group Measurement J 1/7 
s shot groups ufo(l(~ds. - measured !:. nside to inside. 

/\ \ 
2. All shooting done ln a cura'yy\device, 

l \\ 
3. Ar;tmunition Dato \~ \ 

50 gr. - Rem. t- ctory ft:~o. 1 5. S Qr. 4227 
35 gr. - Ha?1dloads - Rem. ~.,\. 16.5 gr. 4227 
60 gr. - Hondloacls - Mars -'("atklnLaullets - 15.0 gr. 4.227 

4, Guns - XP-100 Production Mode0'~. 
~ ) 

1\':ist 

I Ser~:t No. _ r-!--------.----"-----35 gr, 

1200 
1219 
1226 
1197 
1199 
1217 
l l 77 

hver4qe rroup. Size 

2,25 
l. 'i'S 
3 
3 
1. 9 
z. 13 
4.S 

2. 6A 7 

2,25 
2.25 
2.25 
1.S 
2.ZS 
l • 7 5 
2. 75 

0 gr. 
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· ~fod,;;i :<?-lGO Test !\~suHs 
/ / \~cemb&r 14, 1962 

u \j n 
~35tN-::i. 3 
Sheet 2 

r,~~~.....-;.-l~~--~~~Tw-l_s_t~-~1-Tu_r_n_1_n_l_4_1_n _____ _ 

I Ginl Group Slze -------.---; 
Serial !No. I 35 gr. 50 Qr. 

I I I 

l ~92.;.---1 l 2. 75 
1185 ,, 3 l 
1072 1112.25 
l.206 IL~ 
1201 : 3.::J 

i2zo l.I 2 
1180 2.75 

i ! 
r ~ I Av.atage: I! _J 

I Group Size I 2.536 
I 
; 

j No. of Groups i 
I 

\Over 3 !n. l 1 
j I 

• 

I 
I 
! 
I 

i 

L2S 
1. 75 
2.7S 
2.S 
2 
2.75 
2 

n 1 /~.143 
! ii// 

u \ \ 
\0, /~ 

Ave;age Group S~ 
12" Twist ) \4" 1\'Y'lst 

RESULTS 

·n 

35 Qr. 2. 647 2. 36 

so gr. 2 .143 2. 43 

50 gt. L 571 

Overall 
Avr;;i.Graup z '120 

l Size 

HLC:T 
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